Test Report No. :

Annex for FCC 5G WIFI

Appendix Al: Emission Bandwidth

CTL2103245011-WF04

Test Result
26db EBW - .
TestMode Antenna | Channel MHzZ] FL[MHZz] | FH[MHZz] | Limit{MHz] | Verdict
z

5180 19.760 5170.120 | 5189.880 - PASS
5200 19.920 5190.080 | 5210.000 - PASS
5240 19.760 5230.120 | 5249.880 - PASS

11A Ant1
5745 19.680 5735.160 | 5754.840 - PASS
5785 19.600 5775.200 | 5794.800 - PASS
5825 19.560 5815.240 | 5834.800 - PASS
5180 20.000 5170.000 | 5190.000 - PASS
5200 20.000 5190.040 | 5210.040 - PASS
5240 19.760 5230.080 | 5249.840 - PASS

11N20SISO Ant1
5745 20.000 5735.040 | 5755.040 - PASS
5785 19.880 5775.120 | 5795.000 - PASS
5825 19.920 5815.040 | 5834.960 - PASS
5190 40.240 5170.000 | 5210.240 - PASS
5230 40.320 5209.920 | 5250.240 - PASS

11N40SISO Ant1
5755 40.240 5735.000 | 5775.240 - PASS
5795 40.400 5774.680 | 5815.080 - PASS
5180 19.840 5170.080 | 5189.920 - PASS
5200 19.960 5190.040 | 5210.000 - PASS
5240 19.920 5230.040 | 5249.960 - PASS

11AC20SISO Ant1
5745 19.920 5735.040 | 5754.960 - PASS
5785 20.920 5774.200 | 5795.120 - PASS
5825 21.480 5814.360 | 5835.840 - PASS
5190 40.720 5169.760 | 5210.480 - PASS
5230 40.640 5209.680 | 5250.320 - PASS

11AC40SISO Ant1
5755 40.480 5734.840 | 5775.320 - PASS
5795 40.960 5774.600 | 5815.560 - PASS
5210 80.960 5169.680 | 5250.640 - PASS

11AC80SISO Ant1
5775 81.440 5734.360 | 5815.800 - PASS
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26db EBW o .
TestMode Antenna | Channel MHzZ] FL[IMHZz] | FH[MHZz] | LimitfMHZz] | Verdict
V4
5180 20.080 5170.160 | 5190.240 --- PASS
5200 20.040 5190.040 | 5210.080 --- PASS
5240 20.240 5229.960 | 5250.200 --- PASS
11A Ant2
5745 21.280 5733.960 | 5755.240 --- PASS
5785 21.280 5773.880 | 5795.160 --- PASS
5825 22.560 5812.800 | 5835.360 --- PASS
5180 20.160 5169.920 | 5190.080 - PASS
5200 20.160 5189.920 | 5210.080 - PASS
5240 20.240 5229.880 | 5250.120 - PASS
11N20SISO Ant2
5745 20.600 5734.520 | 5755.120 --- PASS
5785 20.160 5774.920 | 5795.080 --- PASS
5825 20.680 5814.440 | 5835.120 --- PASS
5190 40.320 5169.840 | 5210.160 --- PASS
5230 40.800 5209.440 | 5250.240 --- PASS
11N40SISO Ant2
5755 41.120 5734.200 | 5775.320 --- PASS
5795 41.120 5774.280 | 5815.400 --- PASS
5180 20.240 5169.920 | 5190.160 --- PASS
5200 20.160 5189.920 | 5210.080 --- PASS
5240 20.240 5229.880 | 5250.120 - PASS
11AC20SISO Ant2
5745 20.280 5734.920 | 5755.200 - PASS
5785 20.200 5774.920 | 5795.120 - PASS
5825 20.600 5814.520 | 5835.120 --- PASS
5190 40.320 5169.920 | 5210.240 --- PASS
5230 40.240 5209.840 | 5250.080 --- PASS
11AC40SISO Ant2
5755 41.120 5734.200 | 5775.320 --- PASS
5795 40.880 5774.440 | 5815.320 --- PASS
5210 85.440 5165.360 | 5250.800 --- PASS
11AC80SISO Ant2
5775 84.320 5731.800 | 5816.120 - PASS
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Appendix A2: Occupied channel bandwidth

Test Result

TestMode Antenna | Channel OCB [MHZz] FL[MHz] | FH[MHZz] | LimitfMHz] | Verdict
5180 16.995 5171.510 | 5188.505 - PASS
5200 16.979 5191.493 | 5208.472 - PASS
5240 16.943 5231.513 | 5248.456 - PASS

1A Ant1
5745 16.686 5736.626 | 5753.312 --- PASS
5785 16.690 5776.639 | 5793.329 --- PASS
5825 16.688 5816.649 | 5833.337 --- PASS
5180 17.749 5171.173 | 5188.922 --- PASS
5200 17.732 5191.159 | 5208.891 --- PASS
5240 17.671 5231.206 | 5248.877 --- PASS

11N20SISO Ant1
5745 17.754 5736.118 | 5753.872 - PASS
5785 17.758 5776.140 | 5793.898 - PASS
5825 17.722 5816.169 | 5833.891 - PASS
5190 36.242 5171.972 | 5208.214 - PASS
5230 36.331 5211.945 | 5248.276 - PASS

11N40SISO Ant1
5755 36.422 5736.852 | 5773.274 - PASS
5795 36.396 5776.840 | 5813.236 --- PASS
5180 17.711 5171.191 | 5188.902 --- PASS
5200 17.690 5191.195 | 5208.885 --- PASS
5240 17.679 5231.204 | 5248.883 - PASS

11AC20SISO Ant1
5745 17.786 5736.120 | 5753.906 - PASS
5785 18.069 5775.971 | 5794.040 - PASS
5825 18.103 5815.962 | 5834.065 - PASS
5190 37.190 5171.530 | 5208.720 - PASS
5230 37.553 5211.228 | 5248.781 - PASS

11AC40SISO Ant1
5755 37.172 5736.514 | 5773.686 - PASS
5795 38.042 5775.988 | 5814.030 - PASS
5210 76.388 5171.957 | 5248.345 - PASS

11AC80SISO Ant1
5775 77.283 5736.464 | 5813.747 --- PASS
TestMode Antenna | Channel OCB [MHZz] FL[MHz] | FH[MHz] | LimitfMHz] | Verdict
5180 17.031 5171.506 | 5188.537 - PASS
5200 17.074 5191.391 | 5208.465 - PASS
5240 17.027 5231.402 | 5248.429 --- PASS

1A Ant2
5745 17.147 5736.391 | 5753.538 --- PASS
5785 17.108 5776.350 | 5793.458 --- PASS
5825 17.165 5816.371 | 5833.536 --- PASS
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5180 17.918 5171.075 | 5188.993 - PASS
5200 17.896 5191.019 | 5208.915 --- PASS
5240 17.920 5231.005 | 5248.925 --- PASS
11N20SISO Ant2
5745 18.004 5735.964 | 5753.968 --- PASS
5785 17.949 5775.991 | 5793.940 --- PASS
5825 17.970 5816.004 | 5833.974 --- PASS
5190 36.297 5171.891 | 5208.188 --- PASS
5230 36.412 5211.773 | 5248.185 - PASS
11N40SISO Ant2
5755 36.637 5736.728 | 5773.365 - PASS
5795 36.608 5776.732 | 5813.340 - PASS
5180 17.895 5171.092 | 5188.987 - PASS
5200 17.872 5191.026 | 5208.898 - PASS
5240 17.885 5231.028 | 5248.913 - PASS
11AC20SISO Ant2
5745 17.991 5735.965 | 5753.956 --- PASS
5785 17.947 5775.991 | 5793.938 --- PASS
5825 17.986 5815.998 | 5833.984 --- PASS
5190 36.313 5171.898 | 5208.211 --- PASS
5230 36.330 5211.809 | 5248.139 --- PASS
11AC40SISO Ant2
5755 36.606 5736.736 | 5773.342 --- PASS
5795 36.561 5776.744 | 5813.305 - PASS
5210 76.079 5171.924 | 5248.003 - PASS
11AC80SISO Ant2
5775 76.133 5736.929 | 5813.062 --- PASS
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Occupied Bandwidth Total Power 244 dBm
17.165 MH

Transmit Freq Error -46.095 kHz % of OBW Power 99.00 %

x dB Bandwidth 26.19 MHz x dB -26.00 dB

Frequancy

11N20SISO_Ant2_5180
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Fermght Sceetnum Anuslyaes - Cecupled W -
TR 3 o SENEE LS U ALTEH BITD M F | 4:39:40 PNy M, 2021
180 = (Cerer Freg: 5.160000000 BHz Radio 5td. None
Center Freq 5.180000000 GHz M e R Avgiold: 80000
EActen: 30 0B Radio Device: BTS

s

icenter 5,18 GHz Span 40 MHz,
@Res BW 430 kHz #VEW 1.5 MHz Sweep 1ms)
Occupied Bandwidth Total Power 20.4 dBm
17.918 MHz
Transmit Freq Error 34.012 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.54 MHz x dB -26.00 dB

= T

11N20SISO_Ant2_5200

eyt Soecium Andhaes - Cecupled B N
§ AL 13 0 EFLL5E e aire o F 035 PNy
200 2 Certer Freq: 5200000000 GHz Radio 5. Nome
er Freq 5.200000000 GHz e B priE e,
Atten: 30 o Racie

B Span 40 MHz
#VBW 1.5 MHz Sweep 1ms
Occupied Bandwidth Total Power 21.1dBm
17.896 MHz
Transmit Freq Error -33.323 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.99 MHz x dB -26.00 dB

11N20SISO_Ant2_5240

Feymght Sceetnum Arushaes - Cecupled B =

L _[smeeris T 815 BLTo N SF 1D z — T
2 z Cermer Freq: 5240000000 GHz -
nter Freq 5.240000000 GHz e Freaun Avaiodd: S0000
#Acten; 30 0B

f Span 40 MHz
#Res BN 430 kHz #VBW 1.5 MHz Sweep 1ms

enter 5,

Occupied Bandwidth Total Power 21.2 dBm
17.920 MHz

Transmit Freq Error =35.476 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.88 MHz x dB -26.00 dB
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11N20SISO_Ant2_5745

Keymight Soecium Anares - Cecupled W = |- il
TR = . SEEE TS U 81T BT WD 3 | A28 P Ny 4, 2021
Center Freq 5.745000000 GHz Center Freq. 5745000000 3riz Ratio Std. None el

e Trig: Free fun Hvgiioid: 800800
SAtten: 30 0B adio Device: BTS

FVEIN 1.5 MHz
Occupied Bandwidth Total Power 20.6 dBm
18.004 MHz

Transmit Freq Error -34.072 kHz % of OBW Power 99.00 %
x dB Bandwidth 23.66 MHz x dB -26.00 dB

11N20SISO_Ant2_5785

Feymgt Sceetnum Aruslyaes - Cecupled B =

T e _smeenis [ ALren miro N0 3F FrAGanE
£ z Ceriber Freq: 57B5000000 BHz R ‘
er Freq 5. 785000000 GHz B e Fn Avaioid: 800500
#Aften: 30 0B Raio Devics: BTS

iCenter 5785 GHz
#Res B 430 kHz #VBIW 1.5 MHz2

Occupied Bandwidth Total Power

17.949 MHz
Transmit Freq Error -34.712 kHz % of OBW Power 99.00 %
x dB Bandwidth 22.82 MHz x dB -26.00 dB

11N20SISO_Ant2_5825
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Fermght Sceetnum Anuslyaes - Cecupled W -
TR 3 o SENEEFLSE U ALTEH BITD N SF | 45554 PNy M, 2021
= = . Frequancy
5 = (Cerer Freq. 5825000000 BHz Radio 5td. None
Center Freq 5.825000000 GHz Trig: Frea B Avgiiold: 8000
EActen: 30 0B Radio Device: BTS

s

Offset 10.33 d8
20,00 dBm__

icenter 5825 GHz Span 40 WHz
@Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms
Occupied Bandwidth Total Power 23.4 dBm
17.970 M
Transmit Freq Error =11.307 kHz % of OBW Power 99.00 %
x dB Bandwidth 24.05 MHz x dB -26.00 dB

= T

11N40SISO_Ant2_5190

Feymght Sceetmam Anuskaes - Cecupled B =
§ fL FF o ERLE [ airem o o sF PNy
190 3 Center Freq: 5.180000000 BH2 Radio S None
er Freq 5190000000 GHz e Frea fun Avaiold: 50000
SArten: 30 08

| enter 5.19 GHz N
@Res BW £20 kHz #VEBW 3 MHz
Occupied Bandwidth Total Power 20.9 dBm
36.297 MHz
Transmit Freq Error 39.630 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.86 MHz x dB -26.00 dB

11N40SISO_Ant2_5230

Feymght Sceetnum Arushaes - Cecupled B =

L _[smeeris T 2115 8T e S z — T
2 z Cermer Freq: 5230000000 GHz C
nter Freq 5.230000000 GHz Trig: Frea R Avaiodd: S0000
#Acten; 30 0B

enter 5. Span 20 MHz

(]
#Res B 220 kHz #VBW 3 MHz Sweep 1ms

Occupied Bandwidth Total Power 21.1 dBm
36.412 MHz

Transmit Freq Error -21.402 kHz % of OBW Power 99.00 %

x dB Bandwidth 41.01 MHz x dB -26.00 dB
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11N40SISO_Ant2_5755

Keymight Soecium Anares - Cecupled W = |- il
TR = . SEEE TS (e 81T BITD N 3F | 083305 PNy 4, 2021
Center Freq 5.755000000 GHz Center Freq. 5735000000 riz Ratio Std. None el

e Trig: Free fun Avgiricid: 800700
EActen: 30 0B Radio Device: BTS

iCenter 5755 GHz
#Res BV 820 kHz #VBIW 3 MHz

Occupied Bandwidth Total Power 21.1dBm
36.637 MHz

Transmit Freq Error 46.583 kHz % of OBW Power 99.00 %

x dB Bandwidth 47.06 MHz x dB -26.00 dB

11N40SISO_Ant2_5795

Feymgt Sceetnum Aruslyaes - Cecupled B =

. ST R gL DS : Frequancy
5 z Ceriter Freq: 5785000000 GHz :
er Freq 5795000000 GHz B e Fn Avaioid: 800500
#Aften: 30 0B Raio Devica: BTS

! enter 5.795 GHz
#Res BW 820 kHz #VBW 3 MHz

Occupied Bandwidth Total Power 21.6 dBm
36.608 MHz

Transmit Freq Error 35.623 kHz % of OBW Power 99.00 %

x dB Bandwidth 47.16 MHz x dB -26.00 dB

11AC20SISO_Ant2_5180
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Fermght Soermmurm Andae - Decugled B -
R B 0 SEIEETLLE [ A1 BT N B PNz 34, 2021
L = : Frequancy
X {} r Certer Freq: 5180000000 GHz Radio 5td: None
Center Freq 5.180000000 GHz R Avaiold- 500000
@Arten: 30 08 Radio Device: BTS

s

icenter 5,18 GHz Span 40 MHz,
@Res BW 430 kHz #VEW 1.5 MHz Sweep 1ms)
Occupied Bandwidth Total Power 20.5 dBm
17.895 MHz
Transmit Freq Error 39,343 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.62 MHz x dB -26.00 dB

= T

11AC20SISO_Ant2_5200

Feymght Sceetmam Anuskaes - Cecupled B =

t 5.2 2 Cetar Freq. 8 00000000 Gz
iter Freq 5.200000000 GHz el SR Avaiold: 80000
SAtten: 30 0B

B Span 40 MHz
#VBW 1.5 MHz Sweep 1ms
Occupied Bandwidth Total Power 21.1dBm
17872 M
Transmit Freq Error -37.518 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.54 MHz x dB -26.00 dB

11AC20SISO_Ant2_5240

Feymght Sceetnum Arushaes - Cecupled B =

8 _[smeeris [ ALt wTo Mo SF z R
Fl 7 Cerer Freq: 5240000000 BHz !
nter Freq 5.240000000 GHz e R ‘Avgiiold: 80000
#Aen: 30 08 Radio Device: BT3

f Span 40 MHz
#Res BN 430 kHz #VBW 1.5 MHz Sweep 1ms

enter 5,

Occupied Bandwidth Total Power 21.1 dBm
17.885 MHz

Transmit Freq Error 29,905 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.04 MHz x dB -26.00 dB
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11AC20SISO_Ant2_5745

Keymight Soecium Anares - Cecupled W = |- il
TR = . SEEE TS (e 81 T75H BITDL WD 3F | 060520 P Ny 4, 2021
Center Freq 5.745000000 GHz Center Freq. 5745000000 3riz Ratio Std. None el

o Trig: Free fun Avgiricid: 800700
EActen: 30 0B Radic Device: BTS

FVEIN 1.5 MHz
Occupied Bandwidth Total Power 20.7 dBm
17.991 MHz

Transmit Freq Error -39.620 kHz % of OBW Power 99.00 %
x dB Bandwidth 22.14 MHz x dB -26.00 dB

11AC20SISO_Ant2_5785

Feymgt Sceetnum Aruslyaes - Cecupled B =

. S Mo R LI LT, : Frequancy
5 z Ceriter Freq: 5785000000 GHz :
er Freq 5. 785000000 GHz B e Fn Avaioid: 800500
#Aften: 30 0B Raio Devics: BTS

iCenter 5785 GHz
#Res B 430 kHz #VBIW 1.5 MHz2

Occupied Bandwidth Total Power 21.4 dBm
17.947 MHz

Transmit Freq Error -35.296 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.26 MHz x dB -26.00 dB

11AC20SISO_Ant2_5825
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Fermght Soermmurm Andae - Decugled B -
1 L 3 0 SENGE PLASH T 0 3F (D6 PNy 3, 3031
L = : Frequancy
5 7 Ceriter Freq: 5325000000 GHx Ratio Std: None
Center Freq 5.825000000 GHz R Avaiold- 500000
@Arten: 30 08 Radio Devics: BTS

s

Offset 10.33 d8
20,00 dBm__

icenter 5825 GHz Span 40 WHz
@Res BW 430 kHz #VEW 1.5 MHz Sweep 1ms
Occupied Bandwidth Total Power
17.986 MH
Transmit Freq Error -0.494 kHz % of OBW Power 99.00 %
x dB Bandwidth 22.89 MHz x dB -26.00 dB

= T

11AC40SISO_Ant2_5190

Feymght Sceetmam Anuskaes - Cecupled B =

t . 2 Conter Fraq. 5 190000000 Gz
iter Freq 5.190000000 GHz B e Fn Avaiold: 80000
SAtten: 30 0B

| enter 5.19 GHz N
@Res BW £20 kHz #VEBW 3 MHz
Occupied Bandwidth Total Power 20.9 dBm
36.313 MHz
Transmit Freq Error 54 461 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.89 MHz x dB -26.00 dB

11AC40SISO_Ant2_5230

Feymght Sceetnum Arushaes - Cecupled B =

8 _[smeeris T N H IE] : — T
bl |z Certer Freq: 5230000000 BHz 5
nter Freq 5.230000000 GHz e R ‘Avgiiold: 80000
#Aen: 30 08 Radio Device: BTS

AT b

enter 5. Span 20 MHz

(]
#Res B 220 kHz #VBW 3 MHz Sweep 1ms

Occupied Bandwidth Total Power 21.3 dBm
36.330 MHz

Transmit Freq Error -25.819 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.65 MHz x dB -26.00 dB
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11AC40SISO_Ant2_5755

Keymight Soecium Anares - Cecupled W = |- il
TR = . SEEE TS U 81T BITD WD 3F | B30 30 PR Ny 4, 2021
Center Freq 5.755000000 GHz Center Freq. 5735000000 riz Ratio Std. None el

S Trig: Free Run AvgiHold: 80000
8Asten: 30 05 Ratio O 5

i

iCenter 5755 GHz
#Res BV 820 kHz #VBIW 3 MHz

Occupied Bandwidth Total Power 21.1dBm
36.606 MHz

Transmit Freq Error 39.161 kHz % of OBW Power 99.00 %

x dB Bandwidth 41.48 MHz x dB -26.00 dB

11AC40SISO_Ant2_5795

Feymgt Sceetnum Aruslyaes - Cecupled B =

T e _smeeris I A5 570 0 S 063047 P FrAGanE
£ z Ceriber Freq: 5785000000 GHz ¢
er Freq 5795000000 GHz B e Fn Avaioid: 800500
#Aften: 30 0B Radio Devics: BT3

! enter 5.795 GHz
#Res BW 820 kHz #VBW 3 MHz

Occupied Bandwidth Total Power 21.5dBm
36.561 MHz

Transmit Freq Error 24.975 kHz % of OBW Power 99.00 %

x dB Bandwidth 41.28 MHz x dB -26.00 dB

11AC80SISO_Ant2_5210
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Fermght Soermmurm Andae - Decugled B = [ b

N AL BF 0 SEP=E FULSE b ALTEH MITONG SF | D6-3434 PNy 24, 2071

- = : Frequancy
210 2 Certter Freq: 5210000000 GHz Ratio Std: None

Center Freq 5.210000000 GHz e B v SO0

SAtten: 30 0B Radio Devics: BTS

s

T

Span 160 MHz
#VBW 6 MHz Sweep 1ms)
Occupied Bandwidth Total Power 222 dBm
76.079 MH
Transmit Freq Error -36.639 kHz % of OBW Power 99.00 %
x dB Bandwidth 94.82 MHz x dB -26.00 dB

g:b.—.m n

11AC80SISO_Ant2_5775

Feymght Sceetmam Anuskaes - Cecupled B =

[75! 2 Conter Freq 5775000000 8GRz
er Freq 5.7/5000000 GHz B e Fn Avaiold: 80000
EActen: 30 0B

iCenter 5775 GHz
#Res B 1.6 MHz #VBIW 6 MHz

Occupied Bandwidth Total Power 19.3 dBm
76.133 MHz

Transmit Freq Error -4.209 kHz % of OBW Power 99.00 %

x dB Bandwidth 86.48 MHz x dB -26.00 dB
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Appendix A3: Min emission bandwidth

Test Result
6db EBW . .
TestMode Antenna | Channel MHzZ] FL[MHZ] FH[MHz] | Limit{MHz] | Verdict
z

5745 15.800 5736.800 | 5752.600 0.5 PASS
11A Ant1 5785 16.400 5776.800 | 5793.200 0.5 PASS
5825 15.200 5817.400 | 5832.600 0.5 PASS
5745 16.080 5736.520 | 5752.600 0.5 PASS
11N20SISO Ant1 5785 15.760 5776.840 | 5792.600 0.5 PASS
5825 15.200 5817.400 | 5832.600 0.5 PASS
5755 36.160 5736.760 | 5772.920 0.5 PASS

11N40SISO Ant1
5795 35.600 5777.000 | 5812.600 0.5 PASS
5745 16.280 5736.520 | 5752.800 0.5 PASS
11AC20SISO Ant1 5785 15.200 5777.400 | 5792.600 0.5 PASS
5825 15.200 5817.400 | 5832.600 0.5 PASS
5755 35.360 5737.320 | 5772.680 0.5 PASS

11AC40SISO Ant1
5795 35.360 5777.320 | 5812.680 0.5 PASS
11AC80SISO Ant1 5775 75.520 5737.240 | 5812.760 0.5 PASS

6db EBW . .
TestMode Antenna | Channel MHz] FL[MHZz] FH[MHz] | LimitfMHZz] | Verdict
z

5745 15.200 5737.400 | 5752.600 0.5 PASS
11A Ant2 5785 15.160 5777.400 | 5792.560 0.5 PASS
5825 15.200 5817.400 | 5832.600 0.5 PASS
5745 15.200 5737.400 | 5752.600 0.5 PASS
11N20SISO Ant2 5785 15.200 5777.400 | 5792.600 0.5 PASS
5825 15.120 5817.400 | 5832.520 0.5 PASS
5755 35.280 5737.320 | 5772.600 0.5 PASS

11N40SISO Ant2
5795 35.360 5777.320 | 5812.680 0.5 PASS
5745 15.200 5737.400 | 5752.600 0.5 PASS
11AC20SISO Ant2 5785 15.200 5777.400 | 5792.600 0.5 PASS
5825 15.200 5817.400 | 5832.600 0.5 PASS
5755 35.360 5737.320 | 5772.680 0.5 PASS

11AC40SISO Ant2
5795 35.360 5777.320 | 5812.680 0.5 PASS
11AC80SISO Ant2 5775 76.000 5736.760 | 5812.760 0.5 PASS
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11AC20SISO_Ant2_5745

Feymght Sceetnum Aniyae: - Shest S5

i ALreH BTojNG 3F [0k

Zavp Type: RM3

e Trig: Free fun Aygiiold: 8007800
#Acten- 30 08

-Cener Freq 5.745000000 GHz
5
Ref Offsat 1

CenterFreg
£.745000000 SHz

" Span40.00 MHz
FVEW 300 kHz Sweep 3.867 ms (1001 pis

[

11AC20SISO_Ant2_5785

Feymght Soecium Andhaes - Snest 35

TAvg Type: RIS

+— Trig: Free fiun Avgitiold:; 600500
24 tten: 30 08

-CEHEI Freq 5.785000000 GHz

CenterFreq
§,785000000 GHz

StartFreq
6765000000 CHz

" Span40.00 MHz
FVEW 300 kHz Sweep 3.867 ms (1001 pts;

T30 0 0 = cn o e Bl b T

]
]

Tprme

11AC20SISO_Ant2_5825

61 / 118




Reymght Seevitum Anshaer - Snest 84

s

Eenel Freq 5.825000000 GHz

i ALreH BTo NG 3
Zhvp Type: RM3
Avgiiold: 8007500

Trig: Free Fiun

CenterFreg
— 5825000000 GHz

e
StartFreg
| 6806000000 GHz
g —
Stop Freg

8 845000000 GHz |
e
Span 40.00 MHz CF Step
Sweep 3.8 4000000 MHz
—— Aadg Man

FreqOffset
0Hz

Scale Type
Log Lin

Lo mmmmel

Thwns

11AC40SISO_Ant2_5755

Feymght Soectium Anskaei - Swest 54 =L
iy - = I airen SESL s
r a 5.755 ™ £Avp Type. RIS
Center Fre 55000000 GHz WM+ i Fres Rum Avgiicld: 800700
SArten: 30 05

CenterFreg
§,755000000 GHz

T s

11AC40SISO_Ant2_5795

Feymgt Soedtum Anshae - Srest 55
¢ q 5.765 m g Type: RMS
Center Freq 5. 795000000 GHz N o FreaRun Avawiold: 80000
#Asten: 30 48

" Span 80.00 MHz
7. ms (1001 pis;

G [1 5]
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11AC80SISO_Ant2_5775

Feymght Sceetnum Aniyae: - Shest S5

A LT BT ) S
2avg Type. RIS
Trig: Free Riun AvgiHold: 80000

-Cener Freq 5.775000000 GHz
= @A rten: 30 08

Reef Offsat 1

CenterFreg
775000000 SHz

StartFreg
6596000000 GHz

|
Stop Freg

" Bpan 160.0 MHz
FVEW 300 kHz Sweep 15.33 ms (1001 pts
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